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R3 EVO 85 -> 5001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.01.36 (1)
REDUCE AND OLD VALVE

Fig. P/n QTY Name

Notes:

[R3 EVO 85 -> 5001]

1 0.015.0001.4/10 1 valve

1.2 0.015.0236.0 1 slider

1.3 2.4019.431.1/30 1 spring 6.9x11.3x2.2x64
1.4 2.1561.108.0 1 oil seal 16

1.5 2.3120.010.4 1 plugm 16 p.1.5

1.6 0.015.0028.0 2 slider

1.7 2.4019.770.1 1 spring

1.8 2.1539.250.0 1 ring 11.3x2.2

1.9 2.3139.021.2 1 plug m 14

1.10 2.1539.251.0 2 ring 15.3x2.2

1.11 2.3199.331.2 1 plugm 18

1.12 2.4019.428.1 1 spring 10.4x7.2x1.6
1.13 2.3199.330.2 1 plugm 18

1.14 2.1560.006.0 1 gasket 10.2x 16
1.15 2.2810.002.0 1 ball mm 6.350

1.16 2.3199.252.2 1 plugm 10 p.1.5

1.17 2.1531.016.0 1 ring 8.74 x 1.78

2 2.3729.696.0 2 socket

3 2.1480.014.2 2 washer 8

4 2.0312.221.2 2 screw m 8 p.1.25x75
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R3 EVO 85 -> 5001
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]| Ref: H0.01.37 (1)
GEARBOX BREATHER SYSTEM

Fig. P/n QTY Name

Notes:
[R3 EVO 85 ->5001]

1 2.1560.014.0 2 washer 18.2 x 24

2 0.015.2325.3 1 tube

3 2.3335.008.2 1 pipe union m 18 p.1.5 x 32
4 2.3320.213.0 1 collar @ 12/16

5 2.1470.002.2 1 lock washer 6

6 2.0112.011.2 1 screw m 6 p.1x30

7 0.015.2326.3 1 tube

8 2.3332.005.2 1 pipe fittingm 16 p.1.5

9 2.1560.012.0 2 gasket 16.2 x 22
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R3 EVO 85 -> 5001
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|

Ref: H0.01.38 (1)

OIL TRANSFER PUMP HYDRAULIC SYSTEM

Fig. P/n QTY Name

Notes:

[R3 EVO 85 -> 5001]

1 2.1531.091.0 1 oil seal 34.60 x 2.62

2 0.015.1332.3 1 tube

3 2.1470.004.2 2 lock washer 8

4 2.0112.215.2 2 screw m 8 p.1.25 x 40

5 2.6851.004.0 2 clamp 9 32/50

6 2.3213.228.0 1 sleeve

7 0.015.1330.3 1 tube

8 2.1531.062.0 1 oil seal 23.81 x 2.62

9 2.0312.206.2 2 screw m 8 p 1.25 x 20
10 2.1480.014.2 2 washer 8

11 2.1560.018.0 2 gasket 22.2 x 29

12 2.3335.009.2 1 pipe union m 22 p.1.5 x 39
13 0.015.1335.3 1 tube

14 2.3249.141.2 1 pipe fitting 7/8 JIC-M18
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R3 EVO 85 -> 5001
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|
PTO HYDRAULIC CLUTCH LUBRICATION PIPE

Ref: H0.01.39 (1)

Fig. P/n QTY Name

Notes:
[R3 EVO 85 ->5001]

3 0.007.3551.3/10 1 tube
4 2.3339.453.2 1 pipe fitting m 12 p.1.25-1/2"
5 2.1560.008.0 1 gasket 12.2 x 18
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R3 EVO 85 -> 5001
Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]|

Ref: H0.01.41 (1)

DIFFERENTIAL LOCK /P.T.O. ASSEMBLY

Fig. P/n QTY Name

Notes:

[R3 EVO 85->5001] 5087 <-

1 2.3249.156.2 1 pipe fitting M/M 1/2 JIC-M14x1.5
2 0.013.6621.3 1 tube

3 2.3335.006.2 1 pipe union m 14 p.1.5X26

4 2.1560.010.0 3 gasket 14.2 x 20

5 0.008.2727.0/40 1 tube

6 2.1531.012.0 2 oil seal 6.75 x 1.78

7 0.008.2725.0/30 1 flange

8 2.0599.023.1/10 1 screwm6 p.1 x 8

9 2.1531.043.0 1 oil seal 17.13x2.62

10 0.008.2726.0/20 1 tube

11 2.1530.048.0 1 oil seal 18.72x2.62

12 2.1531.066.0 1 oil seal 25.07x2.62

13 0.010.1827.0/10 1 ferrule

14 2.3249.026.2/10 1 pipe fitting m 14x1.5 - 1/2"-20jic
15 0.014.4342.3 1 tube

16 2.1560.008.0 1 gasket 12.2x 18

17 2.3339.497.2/10 1 pipe fitting m 12 x 1.25 - 1/2" - 20jic
18 0.014.4255.3 1 tube

19 2.0112.411.2 1 screw m 12 p.1.75 x 30

20 2.1310.006.2 1 flat washer 10.5x21
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R3 EVO 85 -> 5001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM]| Ref: H0.01.41 (2)
DIFFERENTIAL LOCK / P.T.O. ASSEMBLY

Fig. P/n

QTY Name

Notes:
[R3 EVO 85 ->5001] -=> 5088

1 2.3249.156.2
2 0.013.6621.3
3 2.3335.006.2
4 2.1560.010.0
5 0.008.2727.0/40
6 2.1531.012.0
7 0.008.2725.0/40
9 2.1531.043.0
10 0.008.2726.0/20
11 2.1530.048.0
12 2.1531.066.0
13 0.010.1827.0/10
14 2.3249.026.2/10
15 0.014.4342.3
16 2.1560.008.0
17 2.3249.229.2
18 0.014.4255.3
19 2.0112.411.2
20 2.1310.006.2
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pipe fitting M/M 1/2 JIC-M14x1.5
tube

pipe union m 14 p.1.5X26
gasket 14.2 x 20

tube

oil seal 6.75 x 1.78

flange

oil seal 17.13x2.62

tube

oil seal 18.72x2.62

oil seal 25.07x2.62

ferrule

pipe fitting m 14x1.5 - 1/2"-20jic
tube

gasket 12.2 x 18

pipe fitting

tube

screw m 12 p.1.75 x 30

flat washer 10.5x21
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R3 EVO 85 -> 5001

Section: HO - HYDRAULIC AND PNEUMATIC SYSTEM| Ref: H0.01.43 (1)
HI-LO HYDRAULIC SYSTEM

Fig. P/n QTY Name

Notes:

[R3 EVO 85 -> 5001]

2 2.3249.159.2 1 pipe fitting M/M 9/16JIC-M14
3 0.015.1372.3 1 tube

4 2.0112.405.2 1 screw m 12 p.1.75x16

5 2.1475.004.7 1 washer 13 x 24

6 2.1560.010.0 1 gasket 14.2 x 20

7 2.3339.860.2/20 1 pipe union m 14 p.1.5

8 2.1560.008.0 1 gasket 12.2x 18

9 2.3110.402.2 1 plugm 12 p.1.5
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